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FILT    

SR629-34 BUILDING, DOSAN-DAERO 229, GANGNAM-GU, SEOUL, KOREA    

 
The following samples were submitted and identified by/on behalf of the client as: 

ETIQA AIRWAY ROUND BASIC MASK A (LARGE) (PURPLE) 

Case No. : CA321202236809 

SGS Ref No. : AYHA21-01212 

Lot No. / Batch Code : NOT PROVIDED 

Sample Description : PURPLE MASK 

Sample Receiving Date   : JAN 29, 2021 

Testing Period   : JAN 29, 2021 - FEB 19, 2021 

 

Test Requested Conclusion 

Splash resistance (ISO 22609:2004) PASS 
 

******** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ******** 
 
Signed for and on behalf of  
SGS Hong Kong Ltd. 

 

  
Au Kam Chi, Gigi 
Technical Manager 
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Test Results: 
 
Splash resistance (ISO 22609:2004) 
 
Test Side : Purple colour (Outside) 
Pre-Conditioning : Minimum of 4 hours at 21±5oC and 85±5% R.H. 
Test Condition : 21±5oC and 85±5% R.H. 
Test Pressure : 16.0 kPa (120 mmHg) 
No of Test Specimen Tested : 32 
No of Test Specimen Passed : 32 

 
Test Specimen # Synthetic Blood Penetration 

1-32 None Seen 
 
Note:  
1. Targeting-plate method was used. 
2. An acceptable quality limit of 4,0 % is met for a single sampling plan when 29 or more of the 32 tested 

specimens show “pass” results. 
 
 
Sample Photo:  
 

Sample Picture (As received) 
 

 
 
 

 
SGS authenticate the photo on original report only 

 
 

*** End of Report *** 
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